111 4}

High-speed, 2-Needle, / 4-Needle, Needle-feed,
Double Chainstitch Cylmder-bed Wlachme

@ﬁzﬁﬁmztﬁﬁf&u TERBC Y YRy bIDY

HOW TO MAKE USE OF THIS PARTS LIST

1. As to "#01” and "#02” refer to the "Note” given at the bottom of the respective pages.
2. Codes on the "Qty” column

- Each numeral indicates the number of parts required.

*”0.1” and "2.5" indicate the length (in meters) of the respective parts.
3. Parentheses mean that the corresponding part is a subpart that constructs an assembly part.
4. Dotted lines on the Figures indicate assembly parts.

N—=I Y 2 NZTHRHIZBLT

L VR R—VD#01, #02 B0, R—IVTO"#R"OHEE “BHTAV,

2. BEMOBEIE. BRERL, 01, 25508, BX (BMA—-FL) 28BULET,
3.HERD () 1 MERSEMEL TR FHRTHE L e Bk L £,

4 ASAPR—TIP—— == BiL, BT LEEKLXT,

29348109
No.1303-01




MH-1410,Cover

CONTENTS

1. FRANE & 11SCELLANEOUS COVER COMPONENTS (1)

2. FRAME & WISCELLANEOUS COVER COMPONENTS (2)

3. UPPER SHAFT COMPONENTS

4. LOWER SHAFT GOMPONENTS

-5, NEEDLE ROD COMPONENTS

6. PRESSER FOOT COMPONENTS .. ..................... . ... . ... .. s 1
7. FEED MECHANISM COMPONENTS ............. . .. .. .. 13
8. LOOPER COMPONENTS .............ooeieiiinni i 15
9. SPREADER COMPONENTS ............ooiviviiiiiiiiiniirininenee . 11
10. THREAD TENSION COMPONENTS . ... 19
11. LUBRICAT [ON MECHANISM COMPONENTS .. ... ............ ... ... . ... .. ... 21
12. CLOTH PULLER EXCLUSIVE PARTS (1) ... ...ooeeiinneieoi i ... 23
13.CLOTH PULLER EXCLUSIVE PARTS (2) .voooen 25
14. CLOTH PULLER EXCLUSIVE PARTS (3) ...... .. ... ..., oo ... .. . 27
15. CLOTH PULLER EXCLUSIVE PARTS (4) ..o 29
16. GAGE EXCLUSIVE PARYS (1) ... . 0ioviiiiii i 31
7. GAGE EXCLUSIVE PARTS (2) . ... i, . e nnl 33
18, THREAD STAND COMPONENTS .. ... 35
19 TABLE COMPONENTS . ...\ttt e et e e 37
20. SPECIAL ORDER PARTS COMPONEN[§> ........................................... 39
21, ACCESSORIE PARTS COMPONENTS . . .\t rrenene 40
22.PRESSER LIFTER COMPONENTS .. ...\ 4
23. OPTIONAL COMPONENTS . ... ...\ttt 43




1. FRAME & MISCELLANEQOUS COVER COMPONENTS (1)

AR - AMEEBEAR (1)




MH-1410,Text

NO | NOTE PART NO. , DESCRIPTION Qty.
.y 311-00506 FACE PLATE 1
2 311-00605 FACE PLATE PACKING 1
13 311-68107 SCREW (M4X0.7-10) 45 6
14 311-78205 RUBBER CAP 2
15 311-01405 TOP COVER 1
16 311-02700 TOP COVER PACKING 1
17 311-01900 DUST PROOF PLATE 1
8 311-68503 SCREW (M4X0.7-5) 45 2
o 311-04706 OIL SIGHT WINDOW 1
10 311-68008 SCREW (M4X0.7-12) 45 7
Tt 311-01207 CYLINDER COVER (LEFT) 1
1z 311-01603 CYLINDER COVER PACKING 1
113 311-68107 SCREW (M4X0.7-10) 45 4
14 311-04607 KNOCK PIN 4
115 311-64007 SCREW (M8X1.25-20) 62 4
116 311-04102 OIL RESERVOIR 1
7 311-04201 OIL RESERVOIR PACKING 1
7118 311-61805 SCREW (3/8X24-8) 70 1
119 311-81506 PACKING 1
120 311-05950 BELT COVER ASM. 1
™21 311-65509 SCREW (M6X1-63) 60 2
192 GAK-A2222000 WOOD SCREW (5.1X20) 3
123 311-06107 BELT COVER (LOWER) 1
1")24 CM-3002001-B1 SAFETY LABEL 12 1
25 |01 311-40205 POSITIONER PIN 1
o6 |#01 311-40304 POSITIONER PIN CUSHION 1
27 311-68107 SCREW (M4X0.7-10) 45 1
28 311-78106 RUBBER CAP 1
29 311-05703 SCREW (M14X2-8) 60 2
(130 CM-3002000-01 ATTENTION SEAL 16 1
a3 311-06008 ROTATION DIREGTION SEAL 1

NOTE #01....FOR SC-380

TOP




2.FRAME & MISCELLANEOUS COVER COMPONENTS (2)

BHAR - SMEERAGR (2)

R

| 57

L




MH-1410,Text

NO | NOTE | PART NO. DESCRIPTION Qty.
Ot 311-01504  |THROAT PLATE FITTING BASE 1
2 311-60906  |SCREW (M4X0.7-10) 60 4
(13 311-03906  |KNOCK PIN 9
4 311-04508  |SPRING HOLDER 1
15 311-26600 |LOOPER POP-UP BUTTON 1
6 311-03807  |LOOPER POP-UP GUIDE SPRING 1
17 311-26501  |LOOPER POP-UP GUIDE 1
118 311-81209  |O-RING 1
19 311-64304  |SCREW (M3X0.5-6.5) 62 2
110 311~26808 |BUTTON LEVER 1
111 311-77009  |PARALLEL PIN (p4X25) A{ 1
(12 311-69501  |SCREW (M3X0.5-3) 82 1
113 311~01306  |CYLINDER COVER (REAR) 1
114 311-69006  |SCREW (M3X0.5-6) 10 4
17115 311-02403  |LOOPER ECCENTRIC GOVER (LEFT) 1
16 311-78304 |RUBBER CAP 2
117 311-68404  |SCREW (M4X0.7-8) 45 3
Fl1s 311-02502  |LOOPER EGCENTRIC COVER (UPPER) 1
(119 311-62704  |SCREW (M4X0.7-6) 62 3
120 311-76902  |SPRING PIN 1
21 311-02601  |RUBBER CAP 1
22 311-02205 |ADJUSTING SLIDE COVER 1
123 311-02304 |ADJUSTING SLIDE COVER PACKING 1
124 311-68404  |SCREW (M4X0.7-8) 45 4
25 311-04003  |SLIDE PLATE 1
126 311-05307  |SLIDE PLATE PACKING 1
27 311-68404  |SCREW (M4X0.7-8) 45 6
728 311-01108  |CYLINDER COVER 1
129 311-77900  |PLUG 1
130 311-04409  |COVER OPEN AND SHUT SPRING 2
7131 311-68503  |SCREW (M4X0.7-5) 45 2
132 311-77009  |PARALLEL PIN 2
133 31169501  |SCREW (M3X0.5-3) 82 2
134 311-01009  |CYLINDER COVER HINGE 1

Menrarunr S8 ANIN v AN An




3.UPPER SHAFT COMPONENTS
bR




| NOTE PART NO. DESCRIPTION Gty.
311-10901 FLY WHEEL 1
311-70905 SCREW (M6X1-8) 82 2
311-09101 BOLL BEARING 2
311-09408 BEARING HOLDER ASM. 1
311-69907 SCREW (M6X1-8) T82 1
311-70301 SCREW (M6X1-6) 82 1
311-09705 TIMING PULLEY (UPPER) 1
311~70201 SCREW (M6X1-6) 82 4
311-11206 UPPER SHAFT (RIGHT) 1
311-09507 LPPER SHAFT JOINT 1
311-70301 |SCREW (M6X1-6) 82 3
311-69907 SCREW (M6X1-8) T82 1
311-08806 UPPER SHAFT (LEFT) 1
311-08905 UPPER SHAFT (LEFT) COLLAR 1
311-80508 OIL WICK 1
311-70202 SCREW (M6X1-4.8) 82 4
311-09952 UPPER SHAFT SLEEVE ASM. 1
311~70608 SCREW (M6X1-6) T82 1
311-70202 SCREW (M6X1-4.8) 82 1
311~11503 COUNTER WEIGHT 1
311-61300 SCREW (M5X0.8-10) 60 2
311-69709 SCREW (M8X1.25-8) 82 2
311-67602 SCREW (M5X0.8-5) 41 1
311-10703 OIL WICK 1
311-10604 NEEDLE ROD RING 1
311-11354 NEEDLE ROD ASM. 1
311-10109 NEEDLE ROD (1)
311-10307 NEEDLE BEARING (1)
311~10505 IPLUG | (1)
311-10406 JJFELT (1)
311-11404 NEEDLE ROD PIN (1)
311-10802 BALANGE WEIGHT 1
311-61409 SCREW (M4X0.7-8) 60 2




4. LOWER SHAFT COMPONENTS

T HhBEAR




NO | NOTE PART NO. DESCRIPTION Qty.
1 311-09002 FLANGE BEARING 9
(2 311-09408 BEARRING HOLDER (SHORT) 1
K 311-70301 SCREW (M6X1-6) 82 9
(4 311-08004 TIMING BELT 1
[15 311-09804 TIMING PULLEY (LOWER) 1
16 311-70301 SCREW (M6X1-6) 82 4
L7 311-11107 LOWER SHAFT (RIGHT) 1
18 31109606 OIL PUMP DRIVING WORM 1
19 311-69907 SCREW (M6X1-8) T82 2
(710 311~70301 SCREW (M6X1-6) 82 9
gl 311-08509 LOWER SHAFT BUSHING (RIGHT) 1
(712 311-28069 SPREADER LOT ASM. 2 1
(113 311-28309 PLAIN BEARING Q)

114 311-28051 SPREADER LOT ASM. 1 (1
[]15 311-28002 SPREADER LOT 1)
1116 311-64106 SCREW (M4X0.7-10) 62 (2)
117 311-69501 SCREW (M3X0.5-3) 82 (1)
(118 311-28200 SPREADER LOT COVER (1)
(119 311-69105 SCREW (M4X0.7-7.3) 10 (2
120 311-28101 SPREADER ECCENTRIC (1)
721 311-08202 LOWER SHAFT (LEFT) 1
22 311-21205 PLUG 1
(123 311-08608 OIL PRESSURE REGULATING VALVE 1
124 311-80706 FELT 1
[7]25 311-70202 SCREW (M6X1-4.8) 82 1
126 311-24209 FEED DOG REGULATING GEAR 1
127 311-70004 SCREW (M5X0.8-5) 82 1
128 311-60104 SCREW (M5X0.8-8) 60 1
129 311-22104 FEED DOG REGULATING PLATE 1
(7730 311-23706 REGULATING PLATE SPRING 1
[131 311-22260 FEED DOG REGULATOR ASM. 1
732 311-22500 FEED DOG REGULATING ECCENTRIC !
]33 311-22252 FEED DRIVE ECCENTRIC ASM. (1)
]34 311-22203, FEED DRIVE ROD )
35 311-22401 NEEDLE BEARING )
136 311-22302 FEED DRIVE ECCENTRIGC (1)
[]37 311-22609 ECCENTRIC LINK

(1)




(128 311-22708 FEED DOG REGULATOR (1)
a9 311-60500 SCREW (M3X0.5-6.3) 60 (1)
[ 140 311-60005 SCREW (M3X0.5-4) 60 (2)
41 311-70301 SCREW (M6X1-6) 82 2
[42 311-24357 FEED LIFT ROD ASM. 1
(143 311-24308! FEED LIFT ROD 1
(14 311-24407 FEED LIFT ROD ECCENTRIC (1)
(7745 311-70004 SCREW (M5X0.8-5) 82 2
(46 311-08400 LOWER SHAFTBUSHING (LEFT) 1
147 31111008 PULLEY 1
(48 311-70301 SCREW (M6X1-6) 82 2




5.NEEDLE ROD COMPONENTS

SRR




NO | NOTE PART NO. DESCRIPTION Qty.
[ 311-1406¢ NEEDLE BAR YOKE ASM. 3 1
2 311-1405 NEEDLE BAR YOKE ASM. 1 1)
(13 311-15207 SPONGE )
4 311-1490% FELT )
15 311~15009 FELT CLAMP (1)
s 311-61102 SCREW (M3X0.5-2.6) 60 (1)
7 311-14358 NEEDLE BAR BUSHING ASM. (1)
18 311-14804 NEEDLE BAR BRACKET (1)
19 311-64700 SCREW (M5X0.8-18) 60 (1)
110 311-14655 NEEDLE BAR GUIDE ASM. m
. 31114606 NEEDLE BAR GUIDE 1

311-14705 NEEDLE GUIDE BLOCK (1)

311-60609 SCREW (M4X0.7-10) 60 3

311-12808 OIL SHIELD COVER 1
311-12907 OIL SHIELD COVER SUPPORT 1
311-13004 SPACER 1
117 311-64502 SCREW (M2X0.4-8) 2
(118 311-12709 NEEDLE CLAMP THREAD WAY 1
719 311-1330 BUSHING 1
120 311-13806 BUSHING (RIGHT) 1
T2t ot MDV-57082100 NEEDLE DVX57 #21 2
1922 31113905 OIL SEAL 1
(723 311-62308 SCREW (M5X0.8-7) 60 3
7124 311-13103 THRUST WASHER 1
125 311-13202 COLLAR 1
126 311-70004 SCREW (M5X0.8~5) 82 2
127 311-13400 DRIVING LEVER (UPPER) 1
128 311-63405 SCREW (M8X1.25-20) 62 1
(129 311-6950 SCREW (M4X0.7-4) 82 1
130 311-15108 LINK PIN 1
M3t 311-13608 NEEDLE ROCKER LINK 1
Maz 311-13707 NEEDLE ROCKER LEVER PIN 1
£33 311-71200 NUT 1
[M134 311-7370 WASHER 1
(135 311-13509 NEEDLE ROCKER LEVER 1
(136 311-63900 SCREW (M6X1-15) 62 1
137 311-73008 WASHER 1




li3s [wo2  Jmpv-57082100

INEEDLE DVX57 #21

NOTE #01... . FOR 2-NEEDLE
#02. .. . FOR 4-NEEDLE

TOP






NO | NOTE | PARTNO. DESCRIPTION Qty.
F]1 311-18458 PRESSER SPRING REGULATOR ASM. 1
D2 | 311-18607 LOCK NUT 1
O3 | 311-17401 PRESSER BAR SPRING (OUTER) 1
4 311-17104 PRESSER BAR HOLDER 1
15 | 311-60906 SCREW (M4X0.7-10) 60 1
6 | 311-18300 PRESSER BAR GUIDE 1
07 ] 311-67703 SCREW (M4X0.7-10) 40 2
18 311-17302 LINK 1
19 311-66309 SCREW (M5X0.8X6.35) D60 7
(116 | 311-18201 OIL PROTECTOR RING 1
S 311-17807 LOOPER DRIVE SHAFT COLLAR 1
T2 | 311-69600 SCREW (M4X0.7-4) 82 5
Tz | 311-64700 SGREW (M5X0.8-18) 60 1
T114 | 311-17203 PRESSRE BAR i
115 311-19050 LIFTER SHAFT ASM. 1
16| 311-79104 OIL SEAL 1
17 311-19506 LIFTER SHAFT BUSHING 7
1g | 311-17906 LEVER SHAFT COLLAR 1
THe 311-69600 SCREW (M4X0.7-4) 82 2
20 | 311-19407 LIFTER SHAFT LEVER 1
21| 311-62803 SCREW (M5X0.8~14) 62 1
22 | 311-19308 LIFTER SHAFT LEVER LINK 1
(23 | 311-17609 UPPER KNIFE HOLDER SPRING 1
24| 311-17005 PRESSER BAR BUSHING 1
o5 311-79500 LOOPER SHAFT OIL SEAL 1
26 | 311-31352 THREAD RELEASE SHAFT ASM. 1
27 311-32004 THREAD RELEASE LEVER 1

311-65004 SCREW (M4X0.7-14) 62 1
311-18805 CONNEGTION PLATE 1
311-66705 SCREW (M4X0.7-4) D60 1
311-66408 SCREW (M4X0.7-5) D60 1
311-19605 PRESSER LIFTER LEVER 1
311-63702 SCREW (M6X1-10) 62 1
311-73800 WASHER i
311-74303 WAVE WASHER 1
311-17708 PRESSER LIFTER LEVER SPRING 1
311-18904 CAP 1




311-18003 FITTING BASE 1
311-18102 SPRING HANGING PIN 1
311-19209 PRESSER LIFTER STOPPER 1
311-63504 SCREW (M6X1-12) 62 2

NUT ' 1

311~71705




7.FEED MECHANISM COMPONENTS

* Y B




NO | NOTE PART NO. DESCRIPTION Qty.
1 311-24506 . FEED DRIVING SHAFT COLLAR 1
2 311-70004 - SCREW (M5X0.8-5) 82 2
3 31122005 | FEED DRIVING LEVER 1
T4 311-63900 SCREW (M6X1-18) 62 1
5 311-21908 FEED DRIVING SHAFT 1
6 311-69808 SCREW (M10X1.5-10) 82 1
7 311-80409 OIL WICK i
0 311-24605 SCREW (M10X1.5~4) 60 1
()9 311-21700 DRIVING SHAFT BUSHING (CENTER) 1
1o 311-78700 OIL SEAL 1
11 311-21809 RIVING SHAFT BUSHING (RIGHT) 1
(112 311-22963 FEED BASE ASM. 1
(12 311-22955 FEED BASE ASM.1 1)
(114 311-22906 FEED BASE (1)
s 311-23300 FEED BASE BUSHING (2)
116 311-70301 SCREW (M6X1-6) 82 2
17 311-23805 - THRUST WASHER (1)
e 311-75409 E RING (1)
19 311-23052 ! FEED BASE SHAFT (1)
120 311-61102 SCREW (M3X0.5-2.6) 60 (1)
21 311-70301 SCREW (M6X1-6) 82 (2)
mpy 311-23607 FEED FITTING BASE (LOWER) (1)
123 311-70004 SCREW (M5X0.8-5) 82 (3)
[[124 311-23508 . FEED LIFT LINK <)
25 311-23151 | LINK PIN (1)
126 311-23201 SPHERE )
127 311-69501 SCREW (M3X0.5-3) 82 (1)
128 311-23904 UPPER KNIFE ROD PIN 1)
7129 311-23409 FEED LIFT SHAFT LEVER (LEFT) 0
30 311-63504 SCREW (M6X1-1.5) 62 1)
131 311-70509 | SCREW (M6X1-12) 82 (1)
(32 311-81308 UPPER SHAFT PACKING 1
133 311-21403 FEED DRIVING SHAFT BUSHING 1
134 311-24001 FEED LIFT SHAFT BUSHING (LIFT) 1
(7]35 311-21304 THRUST WASHER 1
136 311-75300 E RING 1
Ky 311-21502 1

FEED FITTING BASE




]38 311~71507 NUT ’
(7139 31169402 SCREW (M3X0.5-10) 82 1
40 311-80300 OIL WICK 1
141 311-62308 SCREW (M5X0.8-7) 60 9
(42 311-21155 FEED LIFT SHAFT ASM. 1
143 311-21205 PLUG )
)44 311~62605 SCREW (M6X0.75-8) 60 1
45 311-21007 FEED LIFT DRIVING LEVER 1
146 311-63504 SCREW (M6X1~15) 62 1
147 31124100 FEED LIFT SHAFT BUSHING (RIGHT 1
148 311-78908 OIL SEAL 1




8. LOOPER COMPONENTS

p EEAY: 5T 3

[oz]

Pe—3

o« ~—
%a@x y

ﬂ@ -
—— m%&
| o
AY
/

~

-
&z



NO | NOTE | PART NO. DESCRIPTION Qty.
11 311-26907 LOOPER ECCENTRIC 1
M2 311-70004 SCREW (M5X0.8-5) 82 2
3| 311-62506 SCREW (M3X0.5-8.2) 60 2
4 311-27152 [.OOPER ROD ASM. 1
5 311-27103 LOOPER ROD 1)
16 311-27509 LOOPER ECCENTRIC BUSHING )
(17 311-27202 LOOPER LINK (1)
18 311-80607 OIL WICK )
o 311-70400 SCREW (M4X0.7-8) T82 1)
(110 311-27301 LOOPER ROD HOLD SPRING (1)
(11 311-60807 SCREW (M4X0.7-8) 60 )
(12 311-27400 PiN 1
13 311-27004 LLOOPER ROD COVER 1
(114 311-69006 SCREW (M3X0.5-6) 10 1
(115 311-26709 LOOPER BASE LEVER 1
16 311-63900 SCREW (M6X1-15) 62 1
717 311-70103 SCREW (M4X0.7-5) 82 1
118 311-27756 LOOPER BASE SHAFT 1
L1118 311-27806 PLUG )
20 311-27608 LOOPER BASE (LOWER) 1
21 311-70301 SCREW (M6X1-6) 82 1
(22 311-63504 SCREW (M6X1-12) 62 1
(123 311-68800 SCREW (M5X0.8~-12) 90 1
(24 311-75201 WASHER 1
(7125 311-27400 PIN 1
(126 |#02 311-54651 LOOPER NEEDLE HOLDER ASM. 4
(27 |#01 311-54651 LOOPER NEEDLE HOLDER ASM. 2
(28 311-54602 LOOPER (1)
[]29 311-54503 NEEDLE HOLDER (REAR) (10
7130 311-64601 SCREW (M3X0.5-5) 62 1)
SE) 311-29406 LOOPER BASE SHAFT BUSHING 1
132 311-29307 LOOPER BASE BUSHING (CENTER) 1
733 311-78809 OIL SEAL 1
134 311-29604 UPPER KNIFE SHAFT COLLAR 1
138 311-70004 SCREW (M5X0.8-5) 82 2




(136 311-29208

LOOPER BASE SHAFT BUSHING

[137 311-72901

THRUST WASHER

[138 311-75409

E RING

NOTE #01... . FOR 2-NEFDLE
#02... . FOR 4-NEEDLE

TOP




9. SPREADER COMPONENTS
2T vy A —BlfR




NO | NOTE | PART NO. DESCRIPTION Qty,
(1 311-79005 OIL SEAL 1
12 311~75607 G RING 1
(13 311-21304  |THRUST WASHER 1
(14 311-29505 NEEDLE ROD CRANK SHAFT COLLAR 1
(15 311-70004  |SCREW (M4X0.7-4) 82 2
16 311-29703 SPREADER DRIVING SHAFT 1
(17 311-26705  |PIN SCREW i
(8 311-71200 NUT 1
mE 311-28903 SPREADER CROSSWISE SHAKE LEVER 1
7110 311-70004  |SCREW (M4X0.7-4) 82 2

[ERE 311-28507 SPREADER SHAFT BUSHING (FRONT) 1
12 311-79609 OIL SEAL 1
7113 311-61409 SCREW (M4X0.7-8) 40 1
114 311-26402 LOOPER BALANCE 1
(115 311-29000 CROSSWISE SHAFT LEVER PIN 1
116 311~26804 SPREADER CROSSWISE SHAFT LEVER 1
(117 311-68701 SCREW (M4X0.7-8) 90 1
118 311-69600 SCREW (M4X0.7-4) 82 2
119 311-28408 SPREADER SHAFT BUSHING (RIAR) 1
120 311-27905 SPREADER CROSSWISE SHAFT 1
(2 311-26606 CROSSWISE SHAFT BUSHING 2
(22 311-29109 SPREADER BASE 1
(7123 311-70004 SCREW (M4X0.7-4) 82 2




10. THREAD TENSION COMPONENTS

RARFBIHR

~ 10 -



NO | NOTE | PART NO. DESCRIPTION Qty.
L1 311-31204 THREAD GUIDE PLATE 1
L2 311-68404 SCREW (M4X0.7-8) 45 2
M3 311-66606 STEP SCREW (M4X0.7-2.1) D60 2
14 #0t 311-31006 THREAD RELEASE PLATE 1
5 @0t 311-31105 THREAD TENSION BASE 1
16 311-69204 SCREW (M4X0.7-10) 10 1
7 w01 311-71606 NUT 3
g |#01 303-82907 THREAD TENSION PICK-UP 4
g |#ot 311-32400 THREAD TENSION SPRING BUSHING 4
110 j#01 311-32103 THREAD TENSION SPRING 2
1 ot 303-62909 THREAD TENSION SPRING SHIELD 4
112 #0t 311-31907 FELT 4
(J13 j#ot 311~-32301 THREAD TENSION DISK 8
14 01 311-73404 WASHER 4
115 |#01 311-32202 THREAD TENSION ROD 4
| 116 [#01 311-32509 THREAD TENSION BASE THREAD WAY 4
17 j#01 311~32608 LOOPER THREAD TENSION SPRING 2
(7718 311-04805 LOOPER THREAD WAY (RIGHT) 3
[J19 311-68404 SCREW (M4X0.7-8) 45 3
[J20 311-26303 LOOPER THREAD WAY (RIGHT) 1
[J21 311-61409 SCREW (M4X0.7-8) 45 1
(122 311~73602 WASHER 1
23 311-03161 SILIGON DIVICE ASM. 1
124 311-03153 SILICON TANK ASM. (1)
[]25 311-03500 SILICON FALT (1)
[]26 311-70806 SCREW (3X6) )
(1127 311-03203 NEEDLE THREAD WAY €D
(128 311-61409 SCREW (M4X0.7-8) 40 (1)
(29 31173602 WASHER (1)
1130 311-12600 BALANCE FITTING PLATE 1
(7131 311-60609 SCREW (M4X0.7-10) 40 2
[132 311-12501 NEEDLE THREAD BALANCE 2
133 311-61706 SCREW (M4X0.7-5.4) 60 2
| 134 311-26204 LOOPER THREAD WAY (CENTER) 1
[135 311-60807 SCREW (M4X0.7-8) 60 1

iL;}aa 311-40007 RULER FITTING BASE 1 1




137 31140106 RULER FITTING BASE 2

]38 311-63306  |SCREW (M6X1-15) 62
39 311-74006  |WASHER
7140  [311-63306 | SCREW (M6X1-15) 62

41 #02 311-31709 THREAD TENSION BASE

L 142 |#02 311-31600 THREAD RELEASE PLATE

1143 |#02 311-71606 NUT

144 |#02 311-32509 THREAD TENSION BASE THREAD WAY

L 145 |#02 311-32202 THREAD TENSION ROD

[ 146  |[#02 311-73404 WASHER

COL QO QO I = | =23 NOERIE N =

L 147 |#02 311-32301 THREAD TENSION DISK

s
D

148 |#02 311-31907 FELT

[149 |#02  |303-62909  |THREAD TENSION SPRING SHIELD

]50 |#02  311-32103  |THREAD TENSION SPRING

L1581 |#02 311-32400 THREAD TENSION SPRING BUSHING

1152 |#02 303-82907 THREAD TENSION PICK-UP

153 [#02 311-32608 LOOPER THREAD TENSION SPRING

ol ol coff e OO 0O

NOTE #01. .. .FOR 2-NEEDLE
#02... .FOR 4-NEEDLE

TOP



1L LUBRICATION MECHANISM COMPONENTS

Bk

e

11 -



NO | NOTE | PARTINO. DESCRIPTION Qty.
11 311-04904 OIL FILTER COVER 1
N2 311-68404 SCREW (M4X0.7-8) 45 3
3 311-81407 FILTER CAP O RING ]
)4 116-43208 CARTRIDGE FILTER ]
05| 311-35502 FILTER JOINT 1
6| 311-35700 SUGTION PIPE i
7| 311-35106 SUCTION PIPE BUSHING "
Clg | 311-34703 OIL PIPE 1
e | 311-81100 PACKING 1
10 311-34208) OIL TUBE "
S 311-74204 SPRING WASHER ’
(2| 311-71804 NUT —1
13 311-34000 OIL RESERVOIR 1
(114 311-68503 ) SCREW (M4X0.7-5) 45 >
15 | 311-34455 OIL PIPE ASM. 1
16| 311-35601 OIL TUBE JOINT, ONE WAY )
7| 311-36104 OIL TUBE CLAMP )
T | 311-34406 OIL PIPE (1)
B 311-34554 OIL PIPE ASM. 1
Tj20 | 311-35601 OIL TUBE JOINT, ONE WAY @
o1 | 311-36104 OIL TUBE CLAMP B)
22| 311-34505 OIL PIPE N
23 | 311-36252 OIL PUMP ASM. 1 1
o4 | 311-36302 OIL PUMP DRIVING WORM GEAR (1)
o5 | 311-69600 SCREW (M4X0.7-4) 82 @
”E?ﬁ 311-63900 SCREW (M6X1-15) 62 2
Cio7 | 311-35205 OIL PIPE 1
28 | 311-72505 NUT 1
[129 | 311-74907 WASHER 1
36| 311-35908 UNIVERSAL ELBOW 2
0131 31136005 BAMBOO JOINT 2
T3z | 311-34604 OIL PIPE i
"33 | 311-34802 SUCTION PIPE 1
T34 | 311-37409 FELT >
135 311-34356 OIL PIPE ASM. -;
36| 311-35601 OIL TUBE JOINT, ONE WAY o)
137 | 311-36104 OIL TUBE CLAMP @




31 1—343075 OIL. PIPE 1
311-34109 OIL SLEEVE 1
311~37300 OIL PIPE SUPPORT 1
311-68503, SCREW (M4X0.7-8) 45 1
311-03609 OIL GAUGE 1
311-35007 FITTING STUD (LONG) 1
311~34901 FITTING STUD 3




12.CLOTH PULLER EXCLUSIVE PARTS (1)
Tl SHEERNRG (1)

12




NO | NOTE | PART NO. DESCRIPTION Qty.
nE MAV-07211000 UPPER ROLLER SHAFT BRACKET 1
My 311-64205 SCREW (M6X1-18) 62 4
(3 311-03906 NKNOCK PIN 2
(14 311-79005 OIL SEAL 1
5 MAV-07209000 UPPER ROLLER SHAFT BUSHING 1
[16 MAV-07205000 UPPER FEED ROLLER SHAFT LEVER 1
17 311-70301 SCREW (M6X1-6) 82 2
18 MAV-07208000 UPPER FEED ROLLER SHAFT COLLAR 1
e 311-62209 SCREW (11/64X40-5.5) 60 2
F110 MAV-07210000 UPPER ROLLER SHAFT BUSHING 1
i1 311-79708 OIL SEAL 1
12 MAV-07207000  JUPPER FEED ROLLER SHAFT 1
113 MAV-07212000 UPPER FEED-ROLLER LEVER 1
(114 311-63801 SCREW (M6X1-20) 62 1
(115 MAV-07213000 UPPER FEED ROLLER LEVER PIN 1
116 311-73404 WASHER 1
(117 311-71903 NUT 1
(118 MAV-07214000 PULLER LINK 1
119 311-66101 SCREW (1/4X40-11) 93 1
120 311-71903 NUT 1
21 MAV-07206000 ROD PIN 1
(122 311-69600 SCREW (M4X0.7-4) 82 1
(123 MAV-07203000 UPPER FEED ROLLER DRIVING ROD 1
124 311-75805 C RING 1
[25 MAV-07204000 ROLLER BEARING 1
[7]26 MAV-072010A0 UPPER ROLLER REGULLATOR ASM. 1
(7127 MAV-07202000 UPPER FEED ECCENTRIC (1)
(7128 MAV-07201000 UPPER FEED ROLLER REGULATOR (1)
7129 311-70004 |SCREW (M5X0.8-5) 82 (2)
130 311-63603 ISCREW (M4X0.7-8) 62 (1
131 311-74709 SPACER (1)
(132 MAV-07215000 - |ADJUSTING SCREW (1)
133 31180805 OIL WICK 1




13.CLOTH PULLER EXCLUSIVE PARTS (2)
Fusl SRS (2)




NO | NOTE | PART NO. DESCRIPTION Qty.
[l MAV-07218000 UPPER FEED ROLLER YOKE 1
mp 311-63801 SCRWE (M6X1-20) 62 1
13 MAV-(7223000 UPPER FEED ROLLER YOKE GUIDE 1
4 31163603 SCREW (M4X0.7-8) 62 2
5 MAV-07224000 UPPER FEED ROLLER YOKE PIN 1
16 311-70301 SCREW (M6X1-6) 82 1
17 MAV-07225000 IRON WIRE 1
18 311-66200 SCREW (M4X0.7-6) 60 1
ls 311-69600 SCREW (M4X0.7-4) 82 1
7710 311-70004 SCREW (M5X0.8-5) 82 1
Tt 311-75706 RETAINING RING 1
12 MAV-07228000 THRUST WASHER 1
113 MAV-07226000 CLUTCH DRIVING SHAFT 1
114 MAV-07227000 CLUTCH DRIVING SHAFT BUSHING 1
(115 MAV-07222000 CLUTCH DRIVING SHAFT BUSHING 1
116 MAV-07221000 CLUTCH TENSION SLEEVE 1
17 MAV-07219000 ADJUSTING COLLAR 1
7118 311-70004 SCREW (M5X0.8-5) 82 2
119 MAV~07220000 ADJUSTING SCREW STAY 1
7120 311-61607 SCREW (M3X0.5-5) 60 2
21 311-60302 SCREW (M5X0.8-12) 60 1
22 MAV~07239000 CLUTCH PLATE COVER 1
123 311-60807 SCREW (M4X0.7-8) 60 5
24 MAV-07217000 CLUTCH TENSION SPRING 1
125 311-69105 SCREW (M4X0.7-7.3) 10 3
126 MAV-07216000 CLUTCH PLATE (RIGHT) 1
27 MAV-072290A0 CLUTCH SLEEVE ASM. (RIGHT) 1
28 MAV~07232000 THRUST PLATE 2
29 MAV-(7233000 CLUTCH SPACER 1
[]30 311-69907 SCREW (M6X1-8) T82 1
31 MAV~-072340A0 CLUTCH SLEEVE ASM. (LEFT) 1
132 MAV-07238000 UPPER FEED ROLLER COVER 1
(133 311-73602 WASHER 2
134 311-61201 SCREW (M3X0.8-10) 40 3
135 |#01  [MAV-07235000 UPPER FEED ROLLER 1




L/36 [#02 MAV-(7236000

UPPER FEED ROLLER

137 |#03 MAV-(7237000

UPPER FEED ROLLER

138 [#03  |MAV-07240000

UPPER FEED ROLLER COVER

7139 CM-3002000-01

ATTENTION SEAL

NOTE #01.... STANDARD (PLASTIC)
#02.... OPTIONAL PARTS (IRON)
#03. ... OPTIONAL PARTS

TOP




14. CLOTH PULLER EXCLUSIVE PARTS (3)
Foil FHEEMEM (3)

27

0

- 14 -



NO | NOTE|  PART NO. DESCRIPTION Qty.
g MAV-07254000 UPPER ROLLER LIFTER (RIGHT) 1
2 311-65400 SCREW (M4X0.7-10) 40 2
13 311-73602 WASHER 3
4 311-72000 NUT 2
(15 MAV-07255000 FIEXIBLE WIRE CLAMP BUSHING 2
16 311-67000 STEP-SCREW (11/64X40-6) D60 2
17 MAV-07253000 LIFTER CONNECTING PLATE 1
18 MAV-07251000 UPPER FEED ROLLER LIFTER (LEFT 1
e MAV-07252000 UPPER FEED ROLLER LIFTER PIN 1
1o 311-75409 E RING 2
111 MAV-07250000 LIFTING CONNECTING PLATE 1
(112 311-66903 STEP-SCREW (3/16X32-2.2) D60 2
113 MAV-07247000 ROLLER PRESS BAR BRACKET 1
(114 311-62803 SCREW (M5X0.8-14) 62 1
115 MAV-07248000 LIFTING LEVER SLEEVE 1
116 311-67109 STEP-SCREW (11/64X40-55) D60 1
117 311-72109 NUT 1
118 311-62100 SCREW (11/64X40~26) 60 1
19 MAV-07246000 ROLLER PRESS SPRING 1
20 MAV-07242000 UPPER FEED ROLLER BRACKET 1
(121 311-63207 SCREW (M6X1-40) 62 2
22 311-03906 KNOCK PIN 2
7123 MAV-07244000 ROLLER PRESS BAR BUSHING,UPPER 1
24 311-70301 SCREW (M6X1-6) 82 1
125 MAV-07243000 ROLLER PRESS BAR BUSHING,LOWER 1
26 MAV~07245000 UPPER FEED ROLLER PRESS BAR 1
127 311-75607 C RING 1
7128 311-77405 SPRING PIN 1
729 311-73404 WASHER 1
130 MAV-07249000 UPPER ROLLER LIFTING LEVER 1
131 311-74303 WAVE WASHER 1
13 311-66804 STEP-SCREW (M6X1-9) D60 1
Bk MAV-07241000 SPACER 1




15.CLOTH PULLER EXCLUSIVE PARTS (4)
TBl EREBERAWS (4)

- 15 -



NO | NOTE | PART NO. DESCRIPTION Qty.
uy MAV-07265000 LOWER FEED ROLLER COVER 1
2 311-61904 SCREW (1/8X44-2.1) 40 2
3 MAV-072590A0 LOWER ROLLER FITTING BASE ASM. 2
T4 311-69303 SCREW (M4X0.7-4) 82 4
5 MAV-07256000 LOWER FEED ROLLER 2
16 MAV-07257000 LOWER FEED ROLLER BUSHING 4
17 MAV-07258000  |LOWER FEED ROLLER PIN 2
""" 8 MAV-07264000 LOWER FEED ROLLER BRACKET 1
g 311-63801 |SCREW (M6X1~20) 62 2
10 MAV-07262000 FITTING BASE SPRING (RIGHT) 1
1 MAV-07261000 FITTING BASE SPRING (LEFT) 1
112 MAV-07263000 ADJUSTING PICK-UP NUT 4
113 MAV-07266000 THROAT PLATE FITTING BASE 1
14 MAV-07267000 CYLINDER COVER (REAR) 1
115 311-69006 SCREW (M3X0.5-6) 10 2
116 MAV-07268000 CYLINDER COVER (UPPER) 1
(117 MAV-07269000 SCRWE (M4X0.7-6) 10 2




16. GAGE EXCLUSIVE PARTS (1)
T VBN (1)

31.8mm (1-1/4") (FOR MH-1410A)

34.9mm (1-3/8") (FOR MH-1410B)

- 16 ~



NO | NOTE | PART NO. DESCRIPTION Qty.
e 311-46004  |NEEDLE CLAMP 31.8MM 1
2 311-45006  |NEEDLE PLATE 31.8MM 1
3 311-53109  |FEED DOG 31.8MM 1
T4 311-54008  |LOOPER HOLDER 31.8MM 1
5 311-55054  |SPREADER ASM. 31.8MM 1
6 311-55104  |SPREADER PIN @)
17 311-55005  |SPREADER 31.8MM (1)
8 311-47150  |PRESSER FOOT ASM. 31.8MM 1
g 311-51004  |PRESSER FOOT (UPPER) (1)
110 311-61706  |SCREW (M4X0.7-5.4) 60 (1)

11 311-51301  |PRESSER FOOT GUIDE PLATE (1)
(12 311-68909  |SCREW (M2.5X0.45-6) 10 (2)
13 311-5/400  |PRESSER FOOT GUIDE PLATE,LOWER (1
114 311-66002  |STEP-SCREW (M5X0.8-4.5) D60 (1
115 311-48059  |PRESSER FOOT ASM. (LEFT)31.8MM )
16 311-51152  |PRESSER FOOT (LOWER) GUIDE )
17 311-51509  |PRESSER FOOT (LOWER) SPRING M
18 311-77207  |PRESSER FOOT (LOWER) GUIDE PIN (1
19 311-60401  |SCREW (M3X0.5-4.2) 60 N
7120 311-49602  |PRESSER FOOT (LEFT) 31.8MM (1)
T2t 311-48851  |PRESSER FOOT (RIGHT)ASM.31.8MM )

122 311-50402  |PRESSER FOOT (RIGHT) 31.8MM (M
“193 311-60401 SCREW (M3X0.5-4.2) 60 (0
24 311-51152  |PRESSER FOOT (LOWER) GUIDE (1)
125 311-51509  |PRESSER FOOT (LOWER) SPRING (1)
7126 311-77207  |PRESSER FOOT (LOWER) GUIDE PIN (1)
127 311-5(608  |FINGER GUARD )
28 311-61508  |SCREW (M3.5X0.6-6) 40 (2)
29 311-61300  |SCREW (M5X0.8-10) 40 (1)
7130 311-70707  |SCREW (1/8X44-2.4) 80 2
31 311-62407  |SCRWE (M3X0.5-7) 40 4
132 311-53505  |NEEDLE HOLDER (FRONT) 2
]33 311-60203  |SCREW (3/32X56-3.8) 60 4
134 311-53505  |NEEDLE HOLDER (FRONT) 2
135 311-60203  |SCREW (3/32X56-3.8) 60 4




136 311-45105 NEEDLE PLATE 34.9MM 1

137 311-55252 SPREADER ASM. 34.9MM 1

38 311-55203 SPREADER 34.9MM (1)
39 311-55104 SPREADER PIN (2)
140 311-47051 PRESSER FOOT ASM. 34.9MM 1

141 311-51004 PRESSER FOOT (UPPER) 1)
142 311-61300 SCREW (M5X0.8-10) 40 (1)
7143 311-51301 PRESSER FOOT GUIDE PLATE 1
144 311-61706 SCREW (M4X0.7-5.4) 60 M
145 311-68909 SCREW (M2.5X0.45-6) 10 (2)
7148 311-51400 PRESSER FOOT GUIDE PLATE LOWER (1)
(147 311~65002 STEP-SCREW (M5X0.8-4.5) D60 (1)
7148 311-47853 PRESSER FOOT ASM. (LEFT)34.9MM (1
(7149 311-51152 PRESSER FOOT (LOWER) GUIDE (1)
150 311-51509 PRESSER FOOT (LOWER) SPRING (1)
7151 311-60401 SCREW (M3X0.5~4.2) 60 (1)
152 311-77207 PRESSER FOOT (LOWER) GUIDE PIN ¢
(153 311-49404 PRESSER FOOT (LEFT) 34.9MM 1
154 311-43653 PRESSER FOOT (RIGHT)ASM.34.9MM (1)
155 311-51152 PRESSER FOOT (LOWER) GUIDE (1)
156 311-60401 SCREW (M3X0.5-4.2) 60 (1)
57 311-77207 PRESSER FOOT (LOWER) GUIDE PIN (1)
158 311-50204 PRESSER FOOT (RIGHT) 34.9MM (1
7159 311-51509 PRESSER FOOT (LOWER) SPRING (1)
7160 311-51608 FINGER GUARD (1
it 311-61508 SCREW (M3.5X0.6-6) 40 (2)
62 311~-54107 LLOOPER HOLDER 34.9MM 1

63 311-62407 SCREW (M3X0.5-7) 40 4

164 311-46103 NEEDLE CLAMP 34.9MM 1

185 311-70707 SCREW (1/8X44-2.4) 80 2

166 311-53208 FEED DOG 34.9MM 1




17. GAGE EXCLUSIVE PARTS (2)

r—VHERES (2)

Tmm (1-1/2")(FOR MH-1410C)

38.

6.4-25,4-6.4mm (1/47-1"-1/4")(FOR MH-1410D)

- 17 -



NO | NOTE | PART NO. | DESCRIPTION Gty.
1 311-70707 SCREW (1/8X44-2.4) 80 2
2 311-53307 FEED DOG 38.1MM 1
13 311-45204 NEEDLE PLATE 38.1MM 1
4 311-54208 LOOPER HOLDER 38.1MM 1
M5 311-55351 SPREADER ASM. 38.1MM 1
16 311-55302 SPREADER 38.1MM 1
7 311-55104 SPREADER PIN (2)
8 311-47259 PRESSER FOOT ASM. 38.1MM 1
19 311-51608 FINGER GUARD (1)
110 311-61508 SCREW (M3.5X0.6-6) 40 (2
111 311-51004 PRESSER FOOT (UPPER) (1)
(12 311-51301 PRESSER FOOT GUIDE PLATE (N
13 311-61300 SCREW (M5X0.8~10) 40 (1)
114 311-61706 SCREW (M4X0.7-5.4) 60 1
115 311-51400 PRESSER FOOT GUIDE PLATE,LOWER 1
116 311-66002 STEP-SCREW (M5X0.8-4.5) D60 (1)
117 311-68909 SCREW (M2.5X0.45-6) 10 (2)
118 311-48158 PRESSER FOOT ASM. (LEFT)38.1MM (1)
119 311-51152 PRESSER FOOT (LOWER) GUIDE €]
[M20 311-51509 PRESSER FOOT (LOWER) SPRING (1)
21 311-77207 PRESSER FOOT (LOWER) GUIDE PIN (1)
29 311-60401 SCREW (M3X0.5-4.2) 60 (1
23 311-49701 PRESSER FOOT (LEFT) 38.1MM (1)
24 311-48950 PRESSER FOOT (RIGHT)ASM.38.1MM (1
125 311-51152 PRESSER FOOT (LOWER) GUIDE (1)
(726 311-51509 PRESSER FOOT (LOWER) SPRING (1
27 311-77207 PRESSER FOOT (LOWER) GUIDE PIN (1)
)28 311-50501 PRESSER FOOT (RIGHT) 38.1MM )
99 311-60401 SCREW (M3X0.5~4.2) 60 M
30 311-46202 NEEDLE CLAMP 38.1MM 1
W) 311-53505 NEEDLE HOLDER (FRONT) 2
Mas 311-60203 SCREW (3/32X56-3.8) 60 4
7133 311-62407 SCREW (M3X0.5-7) 40 4
134 311-53505 NEEDLE HOLDER (FRONT) 4
135 311-60203 SCREW (3/32X56-3.8) 60 8




311-46301

NEEDLE CLAMP 1/4-1-1/4

1
311-70707 SCREW (1/8X44-2.4) 80 4
311-53406 FEED DOG 1/4-1-1/4 1

311-45303 NEEDLE PLATE 1/4-1-1/4 1

311-54305 LOOPER BASE 1/4-1-1/4 1

311-62407 SCREW (M3X0.5~7) 40 8

311-55450 SPREADER ASM. 1/4-1-1/4 1

311-55401 SPREADER 1/4-1-1/4 (1)
311-55104  |SPREADER PIN (4)
311-47358 PRESSER FOOT ASM. 1/4-1-1/4 1

311-68909 SCREW (M2.5X0.45-6) 10 )
311-51608 FINGER GUARD (1
311-61508 SCREW (M3.5X0.6-6) 40 2
311-51004  |PRESSER FOOT (UPPER) (1
311-61300 SCREW (M5X0.8-10) 40 (1
311-51301 PRESSER FOOT GUIDE PLATE (1)
311-61706 SCREW (M4X0.7-5.4) 60 (1)
311-51400  |PRESSER FOOT GUIDE PLATE,LOWER (1)
311-66002 STEP-SCREW (M5X0.8~4.5) D60 (1)
311-47952 PRESSER FOOT ASM.(LEFT) 1)
311-49503 PRESSER FOOT (LEFT) 1/4-1-1/4 35
311-51152  |PRESSER FOOT (LOWER) GUIDE M
311-51509  |PRESSER FOOT (LOWER) SPRING (1)
311-60401 SCREW (M3X0.5-4.2) 60 M
311~77207 PRESSER FOOT (LOWER) GUIDE PIN (1
311-48752  |PRESSER FOOT (RIGHT) ASM. (1)
311-60401 SCREW (M3X0.5-4.2) 60 (1)
311-51152 PRESSER FOOT (LOWER) GUIDE (1
311-51509 PRESSER FOOT (LOWER) SPRING (1)
311-77207 PRESSER FOOT (LOWER) GUIDE PIN 1)
311-50303 PRESSER FOOT (RIGHT) ASM. (1




18. THREAD STAND COMPONENTS
RILREBR

51
—

19-@
7@

-

|
_
_
_
|
/ N\ |
D VA S ) S— 15 S DA ID i RN < g%
g Fe ." > 4 2 § - . w
kc - ‘_.__,A > )r w _
/ f
|
|
!
[
_
_
|

- 18 —



PART NO.

NO | NOTE DESCRIPTION Qty.
11 w02 311-38555 THREAD RAISING DEVICE ASM. 1
12 111-85105 SPOOL REST ROD,LOWER (1)
73 111-85204 SPOOL REST ROD,UPPER (M
4 119-69508 SPOOL REST ARM A (6)
715 B3304-704-000-A THREAD GUIDE ARM HOLDER (1)
"6 B3305-704-000~A SPOOL REST ROD JOINT (1)
7 B3318-704-L00-A THREAD GUIDE ARM JOINT (6)
I8 B3309-704-000 THREAD GUIDE ARM (1
9 B3311-843-000 LOWER THREAD GUIDE 4
110 B3321-704-L00 SPOOL REST ARM SUPPORT, A (1)
11 B3321-704-L0B SPOOL REST ARM SUPPORT, B (1)
12 B3311-704-000 SPOOL REST ROD CAP (1)
113 B3320-704-1.00-A SPOOL PIN (8)
14 119-66504 SPOOL REST (8)
715 B3311-012-000 SPOOL REST CUSHION (8
18 111-85501 SPOOL RETAINER (8)
17 B3317-704-000 NUT (1)
718 B3319-704-L00 THREAD WAY (8)
19 WP-1612616~SE WASHER 16X30X2.6 (2)
120 SM-4051405~SE SCREW M5 L=14 (2)
21 NM~6050001-SE NUT M5 (2)
22 SM~6053000~SE SCREW M5X0.8 L=30 (1
123 NM-6050001-SE NUT M5 (1
124 SM-6061610~SC ! SCREW M6 L=15 (6)
25 SS-7110540-SP SCREW 11/64~40 L=5 O
26 SM-4061201-SE SCREW M6 L=12 (2)
127 NM-6060001-SE NUT M6 (2)
[]28 SK~-3382001-SE SCREW D=3.8 L=20 (2)
]29 NM-6050001-SE NUT M5 (8)
130 MAO-11532000 CORD STAPLE 3
131 |#o1 !119—69?458 THREAD RAISING DEVICE ASM. 1
32 111-85105 SPOOL REST ROD,LOWER (1)
(133 111-85204 SPOOL REST ROD,UPPER (1)
(7134 111-85352 THREAD GUIDE ASM. (2)
(135 B3305-704-000-A SPOOL REST ROD JOINT

(1)




111-85402 THREAD GUIDE ARM JOINT (4)
111-85006 SPOOL REST ARM )
B3320-704-L00-A SPOOL PIN 4)
B3311-012-000 SPOOL REST CUSHION (4)
111-85501 SPOOL RETAINER (4
B3317-704-000 NUT (M
B3311-704-000 SPOOL REST ROD CAP (1)
WP~-1612616-SE WASHER 16X30X2.6 (2)
SM-4051405-SE SCREW M5 L=14 2
NM-6050001-SE NUT M5 @
SM~-4051405-SE SCREW M5 L=14 (4)
NM-6050001-SE NUT M5 4
NM-6050001-SE NUT M5 (4)
B3309-704-000 THREAD GUIDE ARM (1
B3304-704-000-A THREAD GUIDE ARM HOLDER (1)
B3311-804-000 LOWER THREAD GUIDE (1)
SS-7110540-SP SCREW 11/64-40 L=5 ¢!
SM~6053000-SE SCREW M5X0.8 L=30 (M
NM~6050001-SE NUT M5 )

MAO-11532000

CORD STAPLE

(3)

NOTE #01... FOR 2-NEEDLE
#02....FOR 4-NEEDLE

TOP




19. TABLE COMPONENTS
F-— 7 VR

TOP INSTALLATION B2
=

SEMI-SUBMERGED INSTALLATION
(SPECIAL ORDER PARTS)

AR (RAILEE)

- 19 -



NO | NOTE | PART NO. DESCRIPTION Qty.
g 311-38803 TABLE (TOP INSTALLATION) 1
2 311-40403 RUBBER CUSHION 4
13 311-40502 PIN SCREW (M6X1-63) 4
14 311-74501 WASHER 3
15 311-74600 SPRING WASHER 4
6 311-72307 NUT 4
7 311-41203 TABLE 1
18 311-40601 NUT 4
18 311-40700 SCREW (M8X1.25-75) 4
L1110 311-74808 WASHER 8
11 311-40809 HOLDING PLATE RUBBER CUSHION 4
112 311-40908 HOLDING PLATE RUBBER CUSHION 4
7113 311-72406 NUT ' 8
7114 311-41104 HOLDING PLATE 9
715 311-40403 RUBBER CUSHION 4
(116 311-41005 PIN SCREW (M6X1-16) 4

TOP




20.SPECIAL ORDER PARTS COMPONENTS
FERTE SCER &y

- 20



NO | NOTE | PART NO. DESCRIPTION Qty.
! 311-41658 RULER FITTING BASE WHOLE ASM. 1
2 311-63306 SCREW (M8X1-15) 62 (2)
13 311-74006 WASHER ()
14 311-41807 STOPPER )
5 311-65707 SCREW (M3X0.5-2) 40 (2)
6 311-41955 RULER FITTING BASE SHAFT ASM. (1
L7 311-77306 SPRING PIN 4]
s 311-41906 RULER FITTING BASE SHAFT M
e 311-42003 RULER FITTING BASE 5 (1
110 311-70301 SCREW (M6X1-6) 82 2
11 311-41609 RULER FITTING BASE 3 (1
12 311-63108 SCREW (M5X0.8-10) 62 2
7113 311-41708 RULER FITTING BASE 4 (M
114 311-72208 NUT (2)
115 311-42201 CUTTER LOWER SPRING (1
116 311-63702 SCREW (M6X1-10) 62 (2)
17 311-74006 WASHER (2)
118 311~42102 AUXILIARY COVER 1
119 311-61706 SCREW (M4X0.7-5.4) 60 2




21. ACCESSORIE PARTS COMPONENTS
14 B s R




| NOTE |

' PART NO. DESCRIPTION Qty.
B8103-980-000 CHAIN 1
B8133-019-000 S SHAPED HOOK 2
B9118-232~000 VINYL COVER 1
B9113-012-000 WRENCH (9X10) 1
229-33006 SCREW DRIVER LARGE 1
12347308 SCREW DRIVER (SMALL) 1
B9101-490-000 DRIVER 1
GCT-02904000 SPANNER 1
J1066-000-00D HEXAGONAL WRENCH KEY 1
B9140-372-000 HEXAGONAL WRENCH, SMALL 1
GCT-02906000 HEXAGONAL SPANNER 1
B9142-372-000 HEXAGONAL WRENCH (7.1X8.1) 1
MDV-57082100 NEEDLE DVX57 #21 10

229-32800

ACCESSORIE BAG

B9107-804-000

FUNNEL

MDF-RX2001L0

DEFRIX OIL, NO.2 g00CC

122-88403

TWEEZERS




22. PRESSER LIFTER COMPONENTS

A LIFREMGR

%

E A

- N
oA

- 929 _



NOTE |

PART NO.

DESCRIPTION Qty.
11 GAK-A22010B0 PRESSER LIFTER 1
2 GAK-A22010A0 PRESSER LIFTING CYLINDER ASM. (1)
3 GAK-A2201000 PRESSER LIFTING CYLINDER (1)
4 GAK-A2203000 CYLINDER FITTING BASE (1)
15 GAK-A2204000 AIR CYLINDER ROD TIP (1)
6 311-63900 SCREW (M6X15) 82 )
7 311-73107 WASHER 2
8 GAK-A2202000 JOINT 6-PT1/8 2)
Mg GAK-A22050A0 ELECTROMAGNETIC VALVE ASM. (1)
10 GAK-A2207000 JOINT (1)
11 GAK-A2205000 ELECTROMAGNETIC VALVE (1)
12 GAK-A2223000 SCREW (3.1X16) (2)
713 GAK-A2206000 SILENCER (2)
14 GAK-A2213000 NYLONS TUBE (3)
7715 GAK~A2216000 REGULATOR FITTING PLATE (1)
116 GAK-A2217000 HOSE UNION D
17 GAK-A2218000 HOSE BAND (1)
718 GAK-A2219000 CORD CLAMP (1)
119 GAK-A2220000 CABLE BAND (3)
720 GAK~A2222000 WOOD SCREW (5.1X16) (2)
(21 GAK-A2214000 CONNECTOR (1
22 GAK-A22080A0 ELECTROMAGNETIC VALVE CORD (1)
23 311-68602 SCREW (M5-0.8X16) 41 2)
24 311~73305 WASHER (4)
125 311-73503 SPRING WASHER (2)
126 311-71408 NUT (2)
P97 311-68404 SCREW (M4X0.7-8) 45 (1)
)28 GAK-A2215000 REGULATOR (1)




23. OPTIONAL COMPONENTS

F 7Y a G

0@ 2
@/
\ w©
X — IT?)
<+ A -
7 & -
\ / . <
A/d&r./lx!/ S
089 — - —




NOTE PART NO. DESCRIPTION Qty.

#01 311-42565 NEEDLE COOLER DEVICE ASM. 1

#02 311-43068 NEEDLE COOLER DEVIGE ASM. 1

#03 311-43167 NEEDLE COOLER DEVICE ASM. 1
311-42904 AIR PIPE SET PLATE (1)
311-65608 SCREW (M3X0.5~4.2) 60 (2)
311-42755 AIR PIPE BRACKET ASM. (N
311-75904 E RING (1)
8 311-75102 |WASHER (1)
9 311-66705 SCREW (M4X0.7-4) D60 (1)
10 31175003 SPRING WASHER (1)
T 311-73305 WASHER )
112 31169600 SCREW (M4X0.7-4) 82 1
113 311-82009 SPEER CONTROLLER M5 (1)
114 w01 311-42557 AIR PIPE 5
15 |#o2 311-43050 AIR PIPE 5
116 |#03 31143159 AIR PIPE 1
17 311-42607 SPRING PIN (1
118 31160906 SCREW (M3X0.5-4.2) 60 2

NOTE #01....FOR (MH-1410A)
2-NEFDLE 31. 8M
#02....FOR (MH-1410B, C)
2-NEEDLE 34.9 & 38. 1MM
#03.. . FOR (MH-1410D)

TOP

4-NEEDLE 1/4-1-1/4




